
1

1

1

2

1.  IN ORDER TO FACILITATE YOUR INSTALLATION, PLEASE READ THE INSTRUCTIONS 
CAREFULLY BEFORE INSTALLATION;   WHEN INSTALLING, PAY ATTENTION TO ㏚OTECT 
THE SURFACE OF YOUR CAR TO AVOID SCRATCHING

2. PLEASE CHECK REGULARLY WHETHER ALL ACCESSORIES CONNECTED TO THE CAR 
ARE LOOSE TO ENSURE SAFE USE

3.3.  ALL THE PICTURES IN THIS MANUAL ARE FOR REFERENCE ONLY.  THE PICTURES MAY 
BE DIFFERENT FROM THE ACTUAL OBJECTS, BUT THE INSTALLATION METHOD IS THE 
SAME.

THE FRONT BUMPER OF THE PUMP HANDLE IS COMPATIBLE WITH 24+DMAX 
(AD MODEL)

PUMP HANDLE ASSEMBLY

WINCH FRAME ASSEMBLY

FLIP THE LICENSE
 PLATE BRACKET

1

MIDDLE LOWER GUARD PLATE

LOWER GUARD PLATE
 (LEFT AND RIGHT)



1

1

1

1

1

4

2

15

16

TOW HOOKS 
(LEFT AND RIGHT)

WING GUARD FIXED
 BRACKETS (LEFT )

WING GUARD FIXED
 BRACKETS ( RIGHT)

4X4 DECORATIVE BOARD4X4 DECORATIVE BOARD

UPPER WING GUARD

WELDED BODY OF 
THE LAMP BOARD

MIDDLE LOWER GUARD
 PLATE 2

RADAR BRACKET PACKAGE

HEXAGONAL HEAD HEXAGONAL HEAD 
TOOTHED NUT M4

INSERT NUT M6

HEXAGON HEAD BOLT
 M10*35

2

17

10

2



26

27

28

29

2

9

2

12

2

2

6

2

23

8

6

2

12

HEXAGON HEAD BOLT M8*30

HEXAGONAL HEAD 
TOOTHED NUT M6

HEXAGONAL HEAD NUT M6

HEXAGONAL HEAD NUT M10

HEXAGONAL NUT M8

HEXAGON HEAD BOLT M6*20HEXAGON HEAD BOLT M6*20

HEXAGONAL HEAD NUT M12

HEXAGON HEAD BOLT M10X100

HEX SOCKET FLAT ROUND
 HEAD BOLT M6*20

HEX SOCKET FLAT ROUND 
HEAD BOLT M6*16

HEXAGON HEADHEXAGON HEAD
 BOLT M12*35

SPRING WASHER D8

FLAT GASKET Φ12X30X3.0



P4

SPRING WASHER Φ12

FLAT GASKET Φ8X25X2.5

SPRING WASHER -Φ6

SPRING GASKET Φ10

FLAT GASKET Φ6X18

FLAT GASKET Φ10*25*2.5

30

31

32

33

34

35

6

4

27

12

29

24



2

1

三、INSTALLATION DIAGRAM

THE FINAL INSTALLATION EFFECT AND THE VEHICLE LOADING EFFECT DRAWING

P5


